
MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NO

15-FEED ROLLER SHAFT ASS'Y 1 SET-IH0001

FEED ROLLER (NEW)(=KICKER

ROLLER)
2 0026-2

ST-FEED ROLLER RUBBER

(NEW)(SPARE)
2 FS0315

S3M 44T GEAR (1P, 2P)(1-1) 1 1071

BEARING (LF-688ZZ)LF-1680ZZ 2 0046

E-RING E-7 3 0319-7

15-SUB ENCODER 30 1 IH0501

SEM'S BOLT M4*10(S.P) 1 SO-BO-009

15-MAIN ROLLER SHAFT ASS'Y 1 SET-IH0002

IH-MAIN ROLLER RUBBER

(SPARE)
2 IH0315

S3M 44T GEAR (1P, 2P)(1-1) 1 1071

BEARING (LF-688ZZ)LF-1680ZZ 2 0046

SPLIT ROLLER SHAFT RING 1 1126-2

Socket Set Screw M4*6 1 SO-BO-035

E-RING E-7 2 0319-7

15-STOPPER ROLLER ASS'Y 1 IH0302

X-CLUTCH BEARING HOLDER 1 X044-2

BEARING (OWC 814GXRZ) 1 0006-1

LOCKING BOLT M3*16 1 SO-BO-044

15-ROLL SHAFT(AL) 1 IH0101

ST-SPLIT TILT HOUSING 1 FS0258

15-ROTARY BOLT UNIT
ASS'Y(WITH BOLT & CAP)

1 SET-IH0023

15F-STOPPER BRACKET 1 IF0502

15F-GUIDE TENSION PLATE 1 IF0404

15F-SPLIT TENSION BRACKET 1 IF0212

EC-STOPPER SPRING 1 EC0805

EC-GUIDE TENSION SHAFT 1 EC0107

ADDITION TENSION ROLLER (Ø21-

5)
2 1129

ADDITIONAL PARTS

ADDITIONAL PARTS

PRODUCT

FEED

ROLLER

UNIT

STOPPER

ROLLER

BRACKET

MAIN
ROLLER

 UNIT



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

PLAIN WASHER Φ5 2 SO-WA-010

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

BEARING (LF-688ZZ)LF-1680ZZ 2 0046

PLAIN WASHER Φ8 2 SO-WA-007

WAVE-WASHER-Φ8 1 SO-WA-011

E-RING E-6 3 0319-6

NUT M4 2 SO-BO-049

HEXA SOCKET SET SCREW

(M4X8)
2 SO-BO-036

15-ROTARY SHAFT 1 IH0100

BEARING (LF-688ZZ)LF-1680ZZ 2 0046

E-RING E-7 1 0319-7

LOCKING BOLT M3*16 2 SO-BO-044

15-STOPPER TILT SPRING 2 IH0903

SEM'S BOLT M4*10(S.P) 2 SO-BO-009

15-ENCODER SHAFT 1 IH0102

BEARING (LF-688ZZ)LF-1680ZZ 2 0046

E-RING E-7 3 0319-6

15-GEAR SPACE WASHER 1 IH0417

MAIN DRIVING PULLEY-S3M22T 2 1072

15-ENCODER-116P 1 IH1300

PLAIN WASHER M6 1 SO-WA-006

SEM'S BOLT M4*10(S.P) 1 SO-BO-009

EC-MAIN ENCODER COVER 1 EC0213

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

15-ZINQ ENCODER BOARD 1 IH0011

BIND WASHER HEAD TAPPING
SCRWE
(M3X6)

1 SO-BO-051

IH-MAIN-MODULE ENC HARNESS 1 IH2006

15F-FRONT COVER 1 IF0201

IF-FRONT BOARD ASS'Y

(pcb+metal dome) 1 SET-IF0001

IH-HOPPER SENSOR BOARD

ASS'Y
(pcb+sensor)

1 SET-IH0014

BRACKET

UNIT

MAIN

ENCODER
UNIT

ADDITIONAL PARTS



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

HOPPER SENSOR BOARD

CLIP(NEW) (NRP-355)
1 SO-HC-002

IH-FRONT-HOPPER HARNESS 1 IH2019

BIND WASHER HEAD TAPPING

SCREW (M3x8)
4 SO-BO-052

IH-TOUCH TFT LCD (4.3") 1 IH1001

15-LCD SPONGE 1 IH0700

15-LCD COVER PLATE 1 IH0416

BIND WASHER HEAD SCREW

M3*6(Machin Type)
4 SO-BO-048

15-KEY PAD 2 2 IH0234

15-KEY PAD 3 2 IH0235

15-KEY PAD 4 1 IH0236

15-KEY PAD 5-1 1 IH0237

15-KEY PAD 5-2 1 IH0238

15-KEY PAD 5-3 1 IH0239

15-KEY PAD 5-4 1 IH0240

15-FRONT REJECT PRISM 1 IH0252

PUSH NUT 2.0 2 SO-BO-062

15-FRONT KEY LED PRISM-L 1 IH0253

15-FRONT KEY LED PRISM-R 1 IH0254

BIND WASHER HEAD TAPPING
SCREW (M3x8)

2 SO-BO-052

15-MEMBRANE PAD 1 (HITACHI) 1 IH0713-1

SEM'S BOLT M3*8(S.P) 4 SO-BO-004

IH-MAIN-FRONT HARNESS 1 IH2017

15-MAIN RETURN HINGE SHAFT 1 IH0107

15-MAIN RETURN HINGE RING 2 IH0230

15-MAIN RETURN HINGE GUIDE -L 1 IH0209

15-MAIN RETURN HINGE GUIDE -R 1 IH0208

E-RING E-6 4 0319-6

EC-MAIN HOOK SPRING 2 EC0803

IH-UPPER RETURN ROLLER

SHAFT 1 ASS'Y(TOTAL)
1 SET-IH0004

BEARING (LF-688ZZ)LF-1680ZZ 2 0046

ADDITIONAL PARTS

MAIN
RETURN
HINGE

UNIT

FRONT

COVER

UNIT

ADDITIONAL PARTS

SET-IF0007 IF-FRONT COVER ASSY



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

E-RING E-6 3 0319-6

S3M 44T GEAR (1P, 2P)(1-1) 1 1071

15-2850T 1 IH0227

IH-UPPER RETURN ROLLER

SHAFT 2 ASS'Y(TOTAL)
1 SET-IH0005

IH-BEARING(R-1560ZZ) 2 IH0601

E-RING E-6 2 0319-6

15-UPPER RETURN TENSION

SHAFT 3
2 IH0103

IH-BEARING(626ZZ) 4 IH0600

E-RING E-5 8 0319-5

15-UPPER BODY HOUSING 1 IH0207

15-PRISM 20C 2 IH0257

BIND WASHER HEAD TAPPING
SCREW (M3x8)

4 SO-BO-052

15-BEARING SUPPORT PLATE 2 IH0421

BIND WASHER HEAD TAPPING
SCREW (M3x8)

4 SO-BO-052

15-ANTI BRUSH 1 (19mm) 2 1461

15-ANTI BRUSH 2  (14mm) 1 1461

15-REJECT BAR PLATE 1 IH0420

15-REJECT BAR (A) 2 IH0701

15-REJECT BAR (B) 1 IH0702

15-REJECT BAR (C) 2 IH0703

15-REJECT BAR (D) 1 IH0704

IH-FG-S-170-HARNESS 1 IH2030

IH-FG-S-60-HARNESS 1 IH2029

IH-FG-S-40 HARNESS 1 IH2028

BIND WASHER HEAD TAPPING

SCREW (M3x8)
4 SO-BO-052

IH-BELT 402 (EXL-101-400) : 1T 2 IH0802-1

SEM'S BOLT M3*8(S.P) 1 SO-BO-004

15F-UPPER SIDE RIGHT PLATE 1 IF0500

15-ROTARY BOLT BLOCK 1 IH1401

SEM'S BOLT M4*10(S.P) 2 SO-BO-009

UPPER
BODY UNIT

ADDITIONAL PARTS



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

15-UPPER FRAME SUPPORT 1 1 IH0413

HARNESS MOUNT (LWS-1316S-V0) 1 SO-HM-008

HARNESS MOUNT (LWS-3S 2W

V0)
2 SO-HM-009

SEM'S BOLT M3*6(S.P) 2 SO-BO-002

IH-KICKER MOTOR ASS'Y(M)

(KICKER MOTOR + HARNESS)
1 SET-IH0017

X-MAIN MOTOR COVER 1 X228

15F-3516T 1 IH1403

HEXA SOCKET SET SCREW

(M4X8)
1 SO-BO-036

MAIN MOTOR BELT (S3M-252) 1 1143-2

SEM'S BOLT M3*6(S.P) 4 SO-BO-002

HARNESS MOUNT(W/S 2NL) 3 SO-HM-002

IH-MAIN-K/M MOTOR WIRE
HARNESS

1 IH2016

15F-UPPER SIDE LEFT PLATE 1 IF0501

15-SUB DUST FILM 1 IH0711

15-UPPER FRAME SUPPORT 2 1 IH0414

SEM'S BOLT M3*6(S.P) 3 SO-BO-002

15-ZINQ ENCODER BOARD 1 IH0011

SEM'S BOLT M3*6(S.P) 1 SO-BO-002

IH-FRONT-KICKER ENC HARNESS 1 IH2020

IF-MODULE MOTOR ASS'Y(M)(with

harness)
1 SET-IF0005

X-MAIN MOTOR COVER 1 X228

CABLE TIE
(USED FROM VER 2.O)

3 SO-CT-001

15F- 3518T 1 IH1404

HEXA SOCKET SET SCREW

(M4X4)
2 SO-BO-061

SEM'S BOLT M3*6(S.P) 4 SO-BO-002

HARNESS MOUNT(M/W-S 1N) 2 SO-HM-005

15-UPPER SUPPORT PLATE 1 IH0415

IF-REJECT SENSOR HOUSING

ASS'Y
1 SET-IF0004

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

IH-FRONT-REJECT SENSOR

HARNESS(NEW)
1 IH2021-1

UPPER
FRAME

BODY UNIT



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

15-MAIN HINGE SHAFT 1 IH0104

15-MAIN HINGE RING 1 IH0105

PLAIN WASHER Ø10.2 2 SO-WA-009

15-MAIN HINGE SPRING ® 1 IH0901

15-MAIN HINGE SPRING (L) 1 IH0902

E-RING E-8 4 0319-8

15-ROTARY GUIDE PLATE 1 IH0418

SEM'S BOLT M3*8(S.P) 4 SO-BO-004

15-UPPER PLATE SUPPORT

SHAFT
3 IH0106

SEM'S BOLT M4*10(S.P) 6 SO-BO-009

ST-BELT (S3M 195-6) 1 FS0902-1

ST-BELT (S3M 147-6) 1 FS0800-1

IH-BELT S3M390 1 IH0803

ST-BELT (S2M 142-6) 1 FS0908-1

15F-BELT TENSION ROLLER 1 IF0215

IH-BEARING(R-1350ZZ) 1 IH0602

15F-BELT TENSION SHAFT 1 IF0105

15F-BELT TENSION PLATE 1 IF0405

SEM'S BOLT M4*8(S.P) 3 SO-BO-008

15F-DOWN SENSOR MODULE 1 IF0202

15-PRISM 15 1 IH0249

PLAIN WASHER M3 1 SO-WA-004

BIND WASHER HEAD TAPPING
SCREW M3*6

1 SO-TS-002

HARNESS MOUNT(M/W-S 2N) 1 SO-HM-004

NF-MAGNETIC HOLDER PLATE 1 NF0709

X-MAGNET (ND-FE-B)70*5*3T 2 X461

BIND WASHER HEAD TAPPING
SCREW M3*6

2 SO-TS-002

15-MODULE SHAFT 1 ASS'Y 1 IH0303

IH-BEARING(R-1560ZZ) 2 IH0601

E-RING E-5 1 0319-5

ADDITIONAL PARTS

15F-DOWN SENSOR MODULE 

15-MODULE SHAFT 1 

MAGNETIC HOLDER ASS'Y



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

E-RING E-4 1 0319-4

15- 3622TL 1 IH0226

15F-MODULE SHAFT 2 ASS'Y 1 IF0300

BEARING(F686ZZ)LF-1360ZZ 2 1155

E-RING E-5 2 0319-5

PLAIN WASHER M6 1 SO-WA-006

Ø6 WAVE - WASHER 1 SO-WA-013

E-RING E-4 1 0319-4

15F-MODULE SHAFT 2 SPACE

RING
1 IF0100

15- 3622TS 1 IH0225

15-MODULE SHAFT 3 ASS'Y(NEW) 1 IH0305-1

15-BEARING TENSION PLATE 2 IH0400

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

ST-BEARING (L-1260ZZ) 2 FS1006

E-RING E-4 1 0319-4

15- 2625T 1 IH0224

IH-BELT S2M90 1 IH0800

15F-TDS ROLLER SHAFT 1 IF2600

ST-BEARING (LF-1910ZZ) 2 FS1003

15F-TDS RING WASHER 1 1 IF0101

15F-TDS RING WASHER 2 1 IF0104

15F-TDS 2M25-3M22 1 IF1401

HEXA SOCKET SET SCREW
(M4X5)

2 SO-BO-60

SEM'S BOLT M4*10(S.P) 1 SO-BO-009

15-MODULE SHAFT 4 ASS'Y 1 IH0306

IH-BEARING(R-1560ZZ) 2 IH0601

E-RING E-5 2 0319-5

E-RING E-4 1 0319-4

15- 2625T 1 IH0224

15F-TDS DUST BAR ASS'Y
(DUST UNIT+BODY PLATE+GUIDE

PLATE+BOLT)

1 SET-IF0010

15F-MODULE SHAFT 2 

15-MODULE SHAFT 3 

15-MODULE SHAFT  4 

15F-TDS ROLLER SHAFT ASS'Y



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

15F-TDS DUST BODY PLATE 1 IF0506

15F-DUST BAR 1 IF0214

15F-TDS DUST BAR GUIDE PLATE 1 IF0507

SEM'S BOLT M3*6(S.P) 3 SO-BO-002

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

IH-CIS SENSOR BOTTOM-19 1 IH1200

IH-MAIN-CIS UPPER HARENSS

ASS'Y(330mm)
1 SET-IH0021

SEM'S BOLT M3*10(S.P) 2 SO-BO-054

IF-QUARTZ GLASS

(23.4*7.0*2.5T 사각)
2 IF2100

15F-GLASS PORON 2 IF0701

NF-BLACK FILTER(Ø7-Ø5-2.5T) 2 NF2101

15-FILTER GLASS SPONGE 2 IH0706

IF-UV SENSOR BOARD ASS'Y
(HOUSING+BOARD+FILTER+
PORON+LED+BOLT)

1 SET-IF0003

SEM'S BOLT (M3X14) 2 SO-BO-007

IF-UV BOTTOM HARNESS
(310mm)

1 IF2003

15F-MODULE SIDE PLATE (L) 1 IF0401

ST-MD HOOK STOPPER 1 FS0123

ST-MD HOOK RING 1 FS0124

SEM'S BOLT M3*6(S.P) 1 SO-BO-002

E-RING E-3 1 0319-3

SEM'S BOLT M4*10(S.P) 2 SO-BO-009

SEM'S BOLT M3*8(S.P) 3 SO-BO-004

15F-MODULE SIDE PLATE ® 1 IF0400

ST-MD HOOK STOPPER 1 FS0123

ST-MD HOOK RING 1 FS0124

SEM'S BOLT M3*6(S.P) 1 SO-BO-002

E-RING E-3 1 0319-3

SEM'S BOLT M4*10(S.P) 2 SO-BO-009

SEM'S BOLT M3*8(S.P) 3 SO-BO-004

15F-UP SENSOR MODULE
(WITH HINGE PIN)

1 IF0203

ADDITIONAL PARTS

MODULE
ASS'Y

15F-MODULE SIDE LEFT ASS'Y

15F-MODULE SIDE RIGHT 

15F-TDS DUST BAR UNIT

15F-UV SENSOR BOARD  ASS'Y



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

IH-CIS SENSOR BOTTOM-19 1 IH1200

IH-MAIN-CIS UPPER HARENSS

ASS'Y(330mm)
1 SET-IH0021

SEM'S BOLT M3*10(S.P) 2 SO-BO-054

15-MD HOOK SHAFT 1 IH0110

15F-MD HOOK 2 IF0402

SEM'S BOLT M4*10(S.P) 2 SO-BO-009

IH-SPRING PIN (Φ3-16) 1 IH3000

E-RING E-6 1 0319-6

ST-MD HOOK SPRING 2 FS0508

15-MD HOOK SUPPORT 1 IH0403

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

15-PM3 HOUSING 1 IH0250

15-PM3 BOARD PORON 1 IH0709

15-JAM SENSOR BOARD 1 IH0012

IF-JAM HARNESS 1 IF2001

BIND WASHER HEAD TAPPING
SCREW (M3x10)

1 SO-BO-053

15-M-TENSION ROLLER SHAFT 1 4 IH0108

NV-TDS TENSION ROLLER (￠16) 8 NV0301-1

E-RING E-4 8 0319-4

ST-TENSION ROLLER SPRING 4 FS0501

15-M-TENSION CLIP 1 4 IH0214

15F-TDS BODY ASSY
(BODY+BEARING+SPRING+SHAFT

+

PLATE+ARM+BOARD+BOLT)

1 SET-IF0011

IF-TDS BOARD ASS'Y(pcb+sensor) 1 SET-IF0006

15F-TDS BOLT BUSHING 4 IF0103

15F-TDS BOLT SPRING 4 IF0901

ROUND HEAD BOLT (M3*18) 4 SO-BO-018

IF-TDS HARNESS (410mm) 1 IF2000

IHF-MG SENSOR ASS'Y(SPARE)

(MG SENSOR+BOARD+MG GUIDE
BLACK +BOLT)

1 SET-IF0002-1

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

IH-FERRITE CORE

(ZCAT2132-1130)
1 IH3100

ADDITIONAL PARTS

15F- UP SENSOR MODULE 

MD HOOK SHAFT UNIT 2

M-TENSION ROLLER  UNIT  2

15F- MG SENSOR  

15F-TDS BODY UNIT



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

IH-MAIN-MG HARNESS 1 IH2011

IF-UV SENSOR BOARD ASS'Y

(HOUSING+BOARD+FILTER+

PORON+LED+BOLT)

1 SET-IF0003

SEM'S BOLT (M3X14) 2 SO-BO-007

IF-UV TOP HARNESS

(310mm)
1 IF2002

15F-UPPER COVER PLATE 1 IF0403

SEM'S BOLT M3*8(S.P) 8 SO-BO-004

E-RING E-7 2 0319-6

LOCKING BOLT M3*16 2 SO-BO-044

HARNESS MOUNT(M/W-S 1N) 3 SO-HM-005

HARNESS MOUNT(LWS-3S-2W V0) 1 SO-HM-009

15F-MODULE REAR COVER 1 IF0211

SEM'S BOLT M4*10(S.P) 4 SO-BO-009

NF-BLACK FILTER(Ø7-Ø5-2.5T) 2 NF2101

15-FILTER GLASS SPONGE 2 IH0706

IHF-QUARTZ GLASS

(23.4*7.0*2.5T 사각)
2 IF2100

15F-GLASS PORON 2 IF0701

15-REJECT POCKET BODY 1 IH0202

ST-PRISM 56 1 FS0201

ST-PRISM CLIP 2 FS0222

15-REJECT POCKET BAR 2 IH0203

15-REJECT POCKET WING PIN 2 IH0116

15-REJECT POCKET WING

SPRING
2 IH0900

SEM'S BOLT M3*8(S.P) 4 SO-BO-004

IH-LOWER REJECT ROLLER ASS'Y 1 SET-IH0003

IH-BEARING(R-1560ZZ) 2 IH0601

E-RING E-5 2 0319-5

15-LOWER SUPPORT PLATE 1 IH0409

15-LOWER SUPPORT TENSION

HOUSING
1 IH0241

15-LOWER SUPPORT TENSION
SHAFT

1 IH0114

ADDITIONAL PARTS

LOWER
REJECT

ROLLER
SHAFT

UNIT

REJECT
POCKET

ASS'Y

ADDITIONAL PARTS

ADDITIONAL PARTS

15F-UV SENSOR BOARD  ASS'Y

15-LOWER REJECT ROLLER   ASS'Y

NOTE REJECT GUIDE OPTION

SET-IH0027 IH-REJECT POCKET BODY ASS'Y



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

IH-BEARING(R-1350ZZ) 2 IH0602

MODULE SPRING(0.6T)(L=22mm) 2 0012-2

BIND WASHER HEAD TAPPING

SCREW (M3x8)
2 SO-BO-052

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

15-LOWER RETURN TENSION

SHAFT
1 IH0113

IH-BEARING(626ZZ) 2 IH0600

E-RING E-5 4 0319-5

15-LOWER BODY HOUSING 1 IH0200

15-LOWER RETURN ROLLER

SHAFT ASS'Y
1 IH0307

BEARING (LF-688ZZ)LF-1680ZZ 2 0046

E-RING E-6 2 0319-6

15-BEARING SUPPORT PLATE 1 IH0421

BIND WASHER HEAD TAPPING
SCREW (M3x8)

2 SO-BO-052

ST-PM1 HOUSING 2 FS0255

ST-PM 1 BOARD PORON 2 FS0716

15F-PM 1 BOARD (WHITE)(NEW) 2 IF0005

BIND WASHER HEAD TAPPING
SCREW (M3x10)

2 SO-BO-053

IH-MAIN-SOL CNT HARNESS 1 IH2001-1

HARNESS MOUNT(M/W-S 2N) 3 SO-HM-004

BIND WASHER HEAD TAPPING

SCREW (M3x8)
4 SO-BO-052

IH-CAM ASS'Y
(WITH SHAFT)

1 SET-IH0016

15-CAM SHAFT RING 1 IH0231

E-RING E-5 1 0319-5

15-CAM JOIN RING 1 IH0242

SEM'S BOLT M3*12(S.P) 2 SO-BO-055

15-CAM GUIDE PLATE 1 IH0408

IH-SOLENOID ASS'Y  (NEW)

(SOLENOID + HARNESS)
1 SET-IH0020-1

IH-MAIN-SOLENOID WIRE
HARNESS

1 IH2014

15-ZYNQ CAM SENSOR BOARD 1 IH0013

IH-MAIN-SOL POS HARNESS 1 IH2008

LOWER

SUPPORT

ASS'Y

SORTING

CAM UNIT

ADDITIONAL PARTS

ADDITIONAL PARTS

LOWER
BODY
ASS'Y

ADDITIONAL PARTS



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

HARNESS MOUNT(M/W-S 1N) 1 SO-HM-005

SEM'S BOLT M3*6(S.P) 2 SO-BO-002

L-TENSION ROLLER SHAFT 1 2 IH0111

NV-TDS TENSION ROLLER (￠16) 4 NV0301-1

E-RING E-4 4 0319-4

15-LOWER GUIDE HOUSING 1 IH0201

15-LOWER GUIDE TENSION PLATE

1
1 IH0407

15-LOWER GUIDE TENSION PLATE

2
1 IH0406

BIND WASHER HEAD TAPPING

SCREW (M3x8)
4 SO-BO-052

COUNTERSUNK FLAT HEAD BOLT

(M3*6)
2 SO-BO-024

SEM'S BOLT M3*8(S.P) 2 SO-BO-004

EC-STACKER ROLLER SHAFT 1 EC0103

15-STACKER ROLLER 2 IH0206

STACKER SHAFT PIN(Φ3-14mm) 2 0061

E-RING E-7 2 0319-7

15-STACKER ROLLER PLATE 1 IH0500

IH-STACKER MOTOR ASS'Y(M)
(STACKER MOTOR + HARNESS)

1 SET-IH0019

SPLIT PINS (1.8*15) 1 SO-BO-040

SEM'S BOLT M3*6(S.P) 4 SO-BO-002

X-STACKER SHAFT HOLDER 1 X105

ST-STACKER SENSOR ENCODER 1 FS0464

SEM'S BOLT M4*10(S.P) 1 SO-BO-009

15-ZINQ ENCODER BOARD 1 IH0011

IH-MAIN-STACKER ENC HARNESS 1 IH2007

CABLE TIE

(USED FROM VER 2.O)
1 SO-CT-001

SEM'S BOLT M3*6(S.P) 5 SO-BO-002

15-POWER LOWER COVER 1 IH0504

15-POWER SHIELD FILM 1 IH0712

IF-SMPS 1 IF1100

SEM'S BOLT M3*6(S.P) 4 SO-BO-002

STACKER
ROLLER

UNIT

LOWER

GUIDE

UNIT

ADDITIONAL PARTS

ADDITIONAL PARTS

15- LOWER TENSION ROLLER ASS'Y 



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

15-POWER UPPER COVER 1 IH0505

SEM'S BOLT M3*4(S) 4 SO-BO-001

SEM'S BOLT M3*6(S.P) 4 SO-BO-002

IH-SMPS-MAIN POWER HARNESS 1 IH2000

15-STACKER COVER PLATE 2 1 IH0502

SH-PM BOARD PORON 1 MS0705

15-STACKER SENSOR BOARD 1 IH0014

ST-FRISM 30 1 FS0224

ST-PRISM CLIP 2 FS0222

15-STACKER SENSOR HOUSING 1 IH0256

SEM'S BOLT M3*10(S) 1 SO-BO-006

SEM'S BOLT M3*4(S) 1 SO-BO-001

HARNESS MOUNT(M/W-S 1N) 1 SO-HM-005

IH-MAIN-STACKER HARNESS 1 IH2003

15-STACKER COVER PLATE 1 1 IH0503

15-ANTI BRUSH 4 (24mm) 1 1461

15-ANTI BRUSH 3 (58mm) 2 1461

SEM'S BOLT M3*8(S.P) 4 SO-BO-004

15-LOWER SIDE LEFT PLATE 1 IH0411

DETECTOR RUBBER 1 1132

HARNESS MOUNT(M/W-S 1N) 2 SO-HM-005

SEM'S BOLT M3*6(S.P) 3 SO-BO-002

15-LOWER SIDE RIGHT PLATE 1 IH0410

DETECTOR RUBBER 1 1132

15F-MAIN BOARD

(WITH HEATSINK)
1 IF0001

15-MAIN PCB SHIELD FILM 1 IH0710

SEM'S BOLT M3*6(S.P) 10 SO-BO-002

CABLE TIE

(USED FROM VER 2.O)
3 SO-CT-001

HARNESS MOUNT(M/W-S 1N) 1 SO-HM-005

HARNESS MOUNT(W/S 1NL) 5 SO-HM-003

SMPS UNIT

STACKER
SENSOR
PLATE
UNIT

ADDITIONAL PART

ADDITIONAL PARTS

15-STACKER SENSOR  ASS'Y



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

15-MAIN BASE 1 IH0412

RUBBER FOOT (NBR-HS70) 4 0312

SEM'S BOLT M3*6(S) 4 SO-BO-003

15-LOWER PLATE SUPPORT

SHAFT
1 IH0115

HEX WRENCH BOLT M4*8 2 SO-BO-032

IH-AC INLET ASS'Y HARNESS 1 IH2027

COUNTERSUNK FLAT HEAD BOLT

(M3*6)
2 SO-BO-024

HARNESS MOUNT(W/S 1NL) 6 SO-HM-003

15-COM BOARD 1 IH0003

IH-MAIN-COM HARNESS 1 IH2018

SEM'S BOLT M3*6(S.P) 2 SO-BO-002

15F-ROTARY MAIN COVER 1 IF0200

15F-ROTARY MAIN GEAR 1 IH0258

15F-ROTARY MAIN GUIDE LEFT 1 IF0206

15F-ROTARY MAIN GUIDE RIGHT 1 IF0207

15F-ROTARY MAIN FRONT COVER 1 IF0208

X-NOTE GUIDE LABEL
(HOPPER GUIDE STICKER)

1 SO-ST-002

15-MEMBRANE PAD 2 (IH-110

Series)
1 IH0714-1

15F-ROTARY MAIN REAR COVER 1 IF0205

SEM'S BOLT M3*8(S.P) 4 SO-BO-004

TERAS BOLT (M4x8) 2 SO-BO-023-2

15F-UPPER LEFT SIDE COVER 1 IF0210

SEM'S BOLT M4*10(S.P) 3 SO-BO-009

15F-UPPER RIGHT SIDE COVER 1 IF0209

15-OPEN HINGE BLOCK 1 IH0233

15-OPEN HINGE RING 1 IH0117

SEM'S BOLT M3*14(S.P) 1 SO-BO-007

SEM'S BOLT M4*10(S.P) 3 SO-BO-009

15-STACKER COVER 1 IH0205

ADDITIONAL PART

ADDITIONAL PART

UPPER
SIDE

COVER

UNIT

HOPPER
COVER

UNIT

NOTE HOPPER GUIDE OPTION

SET-IF0008 IF-ROTARY COVER ASS'Y

SET-IF0009 IF-UPPER RIGHT SIDE 
COVER ASSY



MAIN ASSEMBLY PICTURE SUB ASSEMBLY PICTURE PART PICTURE PART NAME Q'TY/1SET PART NOPRODUCT

BIND WASHER HEAD TAPPING

SCREW (M3x10)
3 SO-BO-053

15-LOWER  LEFT SIDE COVER 1 IH0247

TERAS BOLT (M4x8) 3 SO-BO-023-2

15-LOWER  RIGHT SIDE COVER 1 IH0246

TERAS BOLT (M4x8) 3 SO-BO-023-2

15-LOWER REAR COVER 1 IH0248

15-DUST COVER 1 IH0255

TERAS BOLT (M4x8) 6 SO-BO-023-2

IHF-C/T BOX, iH-110F Series 1 IF1600

IHF-STYROFOAM 1 IF1700

PACKING VINYL(iH-110F) 1

POWER CABLE (220V) 0107

POWER CABLE (110V) 0108

IHF-SERIAL STICKER(IH-110F) 1 IH1820

IHF-MANUAL, IH-110(F),(ENGLISH
VER)

1 IH1800

NF-SD CARD
(16GB)(class 10)

1 NF3700-1

LOWER

SIDE

COVER

UNIT

PACKING
&

ACCESSOR
Y

1




